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1.849 GHz 1.850 GHz 200,000 kHz 1.84994 GHz -42.36 dBm -29.36 dB 1.910 GHz 1.911 GHz 200.000 kHz 1.91001 GHz -43.24 dBm -30.24 db
1,850 GHz 1.870 GHz 100.000 kHz 185357 GHz -3.29 dBm -33.29 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91100 GHz -40.55 dBm -27.55 dB
Y -
Il ( )i J ]
MAY.2024 00:5B:03 Date: 30.MAY.2024 (01:11:12
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = |[ spectrum by
Ref Level 0.00 dBm  Offset .40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
PURIOUS_| INE_ABS pARS _10 dffE—$PURIOUS_J INE_ARS pAES
i defti—
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-40 dBm
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-80 dBm -80 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | RangeLow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -53.34 dBm -40.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 962.43128 MHz -53.39 dBm -40.35 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.61184 GHz -53.59 dém -40.50 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,68573 GHz -53.56 dBm -40.56 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51974 GHz -52.25 dém -39.25 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.50750 GHz -52.27 dém -39.27 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -44.01 dBm -31.01 d& 3.000 GHz 9.000 GHz 1.000 MHz 5.63903 GHz -42.60 dBm -29.60 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68054 GHz -48.94 d8m -35.94 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.66804 GHz -49.08 dBm -36.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.02686 GHz -45.72 dBm -32.72 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03236 GHz -45.58 dBm -32.58 dB
( | ) .- [ I )
Data: 29.MAY.2024 Date: 25.MAY.2024
Highest Channel / QPSK
-
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 4 —fPURIOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm ¥
.50 dBm - e » — AP g
[ o i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -53.30 dBm -40.30 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.78648 GHz -53.48 dBm -40.48 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,50750 GHz -52.11 dBm -39.11 dB
3,000 GHz 9.000 GHz 1.000 MHz 5.72652 GHz -39.65 dBm -26.65 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -49.14 dBm -36.14 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.01386 GHz -45.78 dBm -32.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = | spectrum by
Ref Level 0.00 dBm  Offset .40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
PURIOUS_| INE_ABS PASS _10 dffE—$PURIOUS | INE_ARS PAES
i defti—
E | SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
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dam o — . m T — =
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-80 dBm -80 dBm
a0 de| -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 915.40980 MHz -53.28 dBm -40.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -53.26 dBm -40.26 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.43217 GHz -53.68 dBm -40.68 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,60033 GHz -53.56 dBm -40.56 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52982 GHz 52,17 dém -39.17 dB 1.920 GHz 3.000 GHz 1.000 MHz 253845 GHz -52.34 dBm -39.34 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.55054 GHz -43.86 dBm -30.86 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.63653 GHz -42.37 dBm -29.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65204 GHz -49.12 d8m -36.12 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.64254 GHz -48.97 dBm -35.97 d
13.000 GHz 19,500 GHz 1.000 MHz 18.00237 GHz -45.65 dBm -32.65 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03986 GHz -45.69 dBm -32.65 dB
( i J ( J1 ) .
Data: Data: 2 22:38:50
Highest Channel / QPSK
-
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 d8RR—FPURIOUS | INF_ARS pARS
| SPURIOUS_LINE_ABS_
-20 dem
-30 dem
-40 dBm ¥
.50 dBm i s F — e T vt
I bl i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 996.36432 MHz -53.19 dBm -40.19 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.63031 GHz -53.53 dBm -40.53 dB
1,920 GHz 3.000 GHz 1.000 MHz 2.52478 GHz -52.23 dBm -39.23 db
3,000 GHz 9.000 GHz 1.000 MHz £.72202 GHz -39.70 dBm -26,70 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66204 GHz -49.08 dBm -36.08 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.04286 GHz -45.58 dBm -32.58 dB
)| J 0 w
Date: 20.MAY.2024 22:41:24

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPNFAG

Page Number

1 A195 of A273



SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2 / 5MHz

J

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = | spectrum by
Ref Level 0.00 dBm  Offset .40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
PURIOUS_| INE_ABS PASS _10 dffE—$PURIOUS | INE_ARS PAES
i defti—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
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-60 dBm -60 deém
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-80 dBm -80 dBm
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -53.14 dBm -40.14 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.04653 MHz -53.32 dBm -40.32 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.75499 GHz -53.55 dém -40.55 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.72897 GHz -53.64 dBm -40.54 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.51038 GHz -52.02 dém -39.02 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.51902 GHz -52.08 dBm -39.08 dé
3.000 GHz 9.000 GHz 1.000 MHz 5.55104 GHz -44.48 dBm -31.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92042 GHz -47.86 dBm -34.86 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68804 GHz -48.98 dBm -35.98 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.67204 GHz -48.84 dBm -35.84 d
13.000 GHz 19,500 GHz 1.000 MHz 18.02936 GHz -45.53 dBm -32.53 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.02586 GHz -45.68 dBm -32.68 dB
( i J ( J1 ) .
Data: 29 Data: 2 23
Highest Channel / QPSK
-
Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 4 —fPURIOUS | INE_ARS PARS
| SPURIOUS_LINE_ABS_
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-30 dem
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 846.08946 MHz -53.34 dBm -40.34 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.60597 GHz -53.68 dBm -40.68 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,99370 GHz -52.35 dBm -39.35 dB
3,000 GHz 9.000 GHz 1.000 MHz 5.71602 GHz -39.44 dBm -26.44 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65304 GHz -45.81 dBm -35.81 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02336 GHz -45.60 dBm -32.60 dB
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e% FCC RF Test Report Report No. : FG442515B

SPORTON LAB.

LTE Band 2/ 10MHz

Spectrum = | spectrum by
Ref Level 0.00 dBm Offset 5.40 d& Mode Auto Sweep Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit fheck pafbs
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit | Range Lowy RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 968.24838 MHz -53.11 dBm -40.11 dB 30.000 MHz 1.000 GHz 1.000 MHz 961.62159 MHz -53.35 dbm -40.35 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -53.38 dBm -40.36 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,59841 GHz -53.38 dBm -40.38 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,53378 GHz -52.07 dém -39.07 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.51146 GHz -52.28 dém -39.28 de
3.000 GHz 9,000 GHz 1,000 MHz 5.55204 GHz -44.30 dBm -31.39 dB 3.000 GHz 9.000 GHz 1.000 MHz 562703 GHz -41.84 dBm -28.84 dB
9.000 GHz 13,000 GHz 1,000 MHz 10.67554 GHz -49.09 dém -36.09 de 9.000 GHz 13,000 GHz 1.000 MHz 1064304 GHz -48.93 dém -35.93 d&
13.000 GHz 18,500 GHz 1,000 MHz 18.01686 GHz -45.73 dBm -32.73 dB 13.000 GHz 15.500 GHz 1.000 MHz 18.01286 GHz -45.69 dBm -32.6% d&
( i J ( J1 ) .
Date: Date: 2 23:34:0

Highest Channel / QPSK
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Spectrum
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -53.33 dBm -40.33 dB
1,000 GHz 1.840 GHz 1.000 MHz 1.61352 GHz -53.67 dBm -40.67 dB
1,920 GHz 3.000 GHz 1.000 MHz 248195 GHz -52.22 dBm -39.22 db
3,000 GHz 9.000 GHz 1.000 MHz £.,70202 GHz -38.66 dBm -25.66 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.65404 GHz -45.88 dBm -35.88 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.04386 GHz -45.51 dBm -32.51 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG442515B

LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = | spectrum by
Ref Level 0.00 dBm  Offset .40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
PURIOUS_| INE_ABS PASS _10 dffE—$PURIOUS | INE_ARS PAES
i defti—
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Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 932.97101 MHz -53.13 dBm -40.13 dB 30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -52.98 dBm -39.98 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83979 GHz -49.10 d8m -36.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,56087 GHz -53.60 dBm -40.60 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.50930 GHz -52.21 dém -39.21 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.51362 GHz -52.23 dBm -39.23 d8
3.000 GHz 9.000 GHz 1.000 MHz 5.55254 GHz -44.00 dBm -31.00 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.62003 GHz -40.64 dBm -27.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.67504 GHz -48.97 d8m -35.97 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.66954 GHz -48.95 dBm -35.95 d
13.000 GHz 19,500 GHz 1.000 MHz 18.02836 GHz -45.54 dBm -32.54 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03736 GHz -45.62 dBm -32.62 dB
( i J ( J1 ) .
Data: 30.MAY.2024 Data: 30.MAY.2024 00:36:30
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Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
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Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 958.06847 MHz -53.31 dBm -40.31 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,57784 GHz -53.55 dBm -40.55 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,55968 GHz -52.25 dBm -39.25 db
3,000 GHz 9.000 GHz 1.000 MHz 6,91542 GHz -47.90 dBm -34,90 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.61805 GHz -49.07 dBm -36.07 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.03636 GHz -45.57 dBm -32.57 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG442515B

LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = | spectrum by
Ref Level 0.00 dBm  Offset .40 dB Mode Auto Sweep Ref Level 0.00 dem Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit §heck PAES
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Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.09595 MHz -53.28 dBm -40.28 dB 30.000 MHz 1.000 GHz 1.000 MHz 937.81850 MHz -53.25 dBm -40.25 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83979 GHz -51.31 dém -38.31 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,59573 GHz -53.66 dBm -40.56 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.55285 GHz -52.35 dém -39.35 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.53450 GHz -51.75 dBm -38.75 d&
3.000 GHz 9.000 GHz 1.000 MHz 5.55354 GHz -43.81 dBm -30.81 dB 3.000 GHz 9.000 GHz 1.000 MHz 5.61353 GHz -40.13 dBm -27.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64304 GHz -48.90 d8m -35.90 dB 9.000 GHz 13.000 GHz 1.000 MHz 10.65854 GHz -49.02 dBm -36.02 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.03686 GHz -45.69 dBm -32.69 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.03236 GHz -45.56 dBm -32.56 dB
( i J ( J1 ) .
Data: 30.MAY.2024 00:49:14 Data: 30.MAY.2024 01:00:3
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Spectrum uf
Ref Level 0.00 dem Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
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Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -52.89 dBm -39.89 dB
1,000 GHz 1.840 GHz 1.000 MHz 1,73862 GHz -53.61 dBm -40.61 dB
1,920 GHz 3.000 GHz 1.000 MHz 1,92054 GHz -50.38 dBm -37.38 dB
3,000 GHz 9.000 GHz 1.000 MHz 6,94142 GHz -47.76 dBm -34.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66304 GHz -49.00 dBm -36.00 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.02786 GHz -45.53 dBm -32.53 dB
Jl ] t P2
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Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit

BW 10MHz Note 2.

Temperature (°C) VE)\I/I)élltg)e Deviation Result
(Ppm)
50 Normal Voltage 0.0056
40 Normal Voltage 0.0091
30 Normal Voltage 0.0065
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0028

-10 Normal Voltage 0.0033 PASS
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0037

Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage = 4.3 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (Kunshan) Page Number : A200 of A273
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Report No. : FG442515B

LTE Band 26_Part 22H(Other PA)

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.32 5.19 5.59 PASS
Mode LTE Band 26 / 15MHz
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.29 PASS
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Report No. : FG442515B

Middle Channel / Full RB/ 16QAM
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Middle Channel / Full RB/256QAM
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Mean Peak | crest | 0% | 100 | oa% | 0.01% |
Trace 1 [ 18.50 dem | 25.93 dam 7.33 08 3.10d8 5.07 dB 6.29 dB 7.07 a8
- v

)j ) W e
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26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.42

14.21

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.87

9.87

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.76

4.82

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.02

3.02

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.29

1.27

LTE Band 26

(Specoum ) (S Spectrum | =
Ref Level 24.90 dbm  Offset 4.90 db @ RBW 300 khz RefLevel 24.90 dom  Offset .90 0B & RBW 300 kHz
S S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
- L] 16.17 dBm o M
- 4 o 035.6910 MHz Y
N - v - il 111 RSN 26.00 dB| ) f o ] p SN 8B e
0de ] Bw | 14.416000000 MH 0 da f Bw \
0 dem—t ’.\ Q factor | 58.0 0 dérm If Q factor |
y \, / |
-10 - -10 i
\ i T
{ \ 4
-20 dgn e — -20 . b
" N S
= a0
40 40 o
-50 S0
60 <60 di
-70 70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 835,601 MH2 16.17 dBém dB d 14,416 MHz M1 839,617 MHz 15.51 dBém dB down 14,206 MHz
T 1 829,157 MHz -9.79 dBm nd@ 26.00 d& 1 1 829,367 MHz -10.76 dam nd@ 26.00 d&
T2 1 843,573 MH2 -10.90 dBm Q factos 58.0 T2 1 843,573 MH2 -11.81 dam Q factos 59.1
J GInn ve (I e
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 24.90 dom  Offset +.90 db = RBW 300 khz Reflevel 24.90 dom  Offset +.90 dé e RBW 300 kHz
o At 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
20 dBm M1kij 16.73 dBm| 20 dBm artd 16.05 dBmj
AP S [P PN 638.9780 MHz| — ~ B 638.3380 MHz|
ot Rt ] ndg VT T 26.00 dB| T el T e 26.00 dB|
10 dBm 10 dBm A
] By 9.870000000 MHZ] i By 9.870000000 MHZ]
. | Q factor 85.0) P / Q factor 84.9)
0 0 §
F |
-10 df -10 df ¥
- / \
2ehdh = = -2(] df . =
S = PN SR s - S
-30 -30
40 d 40 d
-0 50
60 <60 di
70 -70
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 838,078 MH2 16.73 dBm ndB down 9.87 MHz M1 1 838,338 MHz 16.05 dBm ndB down 9.87 MHz
T 1 831,585 MHz -8.84 dBm nd@ 26.00 d& 1 1 831645 MHz -10.35 dBm nd@ 26.00 d&
T2 1 841,455 MH2 -9.02 dBm Q factor 85.0 T2 1 841,515 MHZ -9.97 dBm Q factor 84.9
L )i J - L )i J -

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 24.90 dom  Offset +.90 db = RBW 100 khz Reflevel 24.90 dom  Offset +.90 dé & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT o Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P L] 16.42 B 20 i L] 15.39 dBm|
ik . X 837.58900 MHz] Y 836.79000 MHz]
P e LA I Ui i e NARITIAN 26.00 dB| [rfar s L RN 26.00 dB|
10 d8m f \ 10 dBm
B \ +.755000000 MHz f B +.815000000 MHz
04 [ Q factor \ 176.1 0a [ Q factor 1 173.8}
(E of i
-10di / - 10 di - -
/ I / \
-20 df -20 di
~1 A ] N
- s L /
et / e ) .
i Lo AV
40 d
-0 50
60 <60 di
-70 -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 837,589 MH2 16.42 dB8m ndB down 4,755 MHz M1 1 836,79 MHz 15.39 d8m ndB down 4815 MHz
T 1 834,132 MHz -0.23 dam nd2 26.00 d& 1 1 834,002 MHz -10.45 dam nd2 26.00 d&
T2 1 839,698 MHz -9.67 dBm Q factor 176.1 T2 1 838,908 MHz -10.33 dam Q factor 173.8
— ] - — ] -

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum vy pectrum vy
Ref Level 24.90 dom  Offset +.90 db = RBW 100 khz Reflevel 24.90 dom  Offset +.90 dé & RBW 100 kHz
o At 30dE SWT 19 ps @ VBW 300kHz  Mede auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 35k Max
P I L] 16,00 dbm| 20 i L] 1645 o)
- N PP 836.63190 MHz] R A SRR S . 836.03850 MHz]
I ndB 7 TN 26.00 dB) il v B 26.00 dB)
10 d8m \ . 10 dBm - .
f By \ 3.015000000 MHZ] / By 3.015000000 MHZ]
od 1 Q factor \ 277.5 od / Q factor 277.9)
H ! r{
¥ ¥ ¥
-t d - -10di -
ff \ /
e o N S _
- = - = = S
-30
40 d 40 d
-0 50
60 <60 di
70 -70
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 836.6319 MHz 18.09 dam ndé down 3.015 MHz M1 1 §36.0385 MHZ 16.45 dam ndé down 3.015 MHz
T 1 34,9895 MHz -8.23 dam e 26.00 ds T 1 34,9055 WHZ -9.33 dam e 26.00 ds
T2 1 838,045 MHz -6.02 dBm Q factor 277.5 T2 1 8380105 MHz -9.56 dBm Q factor 277.3
— ] — ] e

Sporton International Inc. (Kunshan)
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G " N G
Y Spectrum Y
Ref Level 24.90 dom  Offset +.90 db = RBW 30 khz Reflevel 24.90 dom  Offset +.90 dé e RBW 30 khz
o At 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
oo s [YTRCETEY] 16.92 dim . L] 15.5+ dBm
e o 836.61190 MHz 836.49440 MHz
10 g v el - T 26.00 dB| 10 dom 26.00 dB|
- Bw 1.289500000 MHZ - l 1.269900000 MHZ
o do Q factor 648.8 o domn y, Q factor ‘ 656.7
ry/ Ty \T
-10 df - 10 di ¥
v, hY
pof \ r
20 d3m—p- — -20d
Y VT Ay e,
v AW o S P
30 sl i kaVan™
40 d 40 d
-0 50
60 <60 di
70 70
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 B836.6119 MH2 16.92 dBm ndB down 1.2895 MHz M1 1 8364044 MHz 15.54 d8m ndB down 1.2699 MHz
T 1 835,865 MHz -9.05 d8m nd@ 26.00 d& 1 1 835.8594 MHz -10.51 dam nd@ 26.00 d&
T2 1 8371545 MH2 -9.19 dBm Q factor 648.8 T2 1 8371294 MHZ -10.59 dBm Q factor 658.7
i ! i T
L L J _ L PAS J _

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.37

13.37

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.89

9.03

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.46

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.72

2.72

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.10

1.09

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(Specoum ) o Spectrum | =
Ref Level 24.90 dbm  Offset 4.90 db @ RBW 300 khz RefLevel 24.90 dom  Offset .90 0B & RBW 300 kHz
S S0d8 SWT 12.6ps @ VBW 1MHz  Mode Auto FFT o At S0d8 SWT 126ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 35k Max
- L] 15.77 abm o TR 14.85 dbm)
N s K L 841.0850 MHz y 639.9170 MHz
10 dBm fr Y g M VB R 13.366633367 MH o dem ’ AN A A N DG 13.366633367 MH
o dem | 0 dém + 1
| /
/ | |
-10 T -10 7
. ! _ [
20 8 20
a0 30
40 40 o
-50 S0
60 <60 di
-70 70
OF B36.5 MHz 1001 pts Span 30.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result | Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 T 841,085 MHz 15.77 dam M1 839,917 WAz 14.83 dsm
T 1 829.8167 MHz 10.24 dBm Occ Bw 13366633367 MHz 1 1 8298167 MHz 8.60 dam Occ Bw 13366633367 MHz
T2 1 843, 1833 MHz 11.45 dam T2 1 843, 1833 MHZ 9.42 dam
GInn ve

Sporton International Inc. (Kunshan)
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LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

L )

Spectrum o Spectrum o
Ref Level 24.90 dom  Offset +.90 db = RBW 300 khz Reflevel 24.90 dom  Offset +.90 dé e RBW 300 kHz
o Att 30dE SWT 12.6ps @ VBW 1MHz Mode auto FFT e Att 30dE SWT 126ps @ VBW  1MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm 18.94 dBm) 20 dbm . mMi[1] 16.16 dBm)
- A 638.6180 MHz| . , X T 637.1990 MHez|
R 2 e VAV oW P e e N
10 dBm v ¢ 8.801108891 MHZ] 10 dem y OEeBv Y 9.030969031 MHZ]
/ \ /
04 / \ 0a |
| \ §
10 df ” 1. -10 di :
\
~rh AL L \
20 di e = e -20 d e e
|-20 = N 20 M S N, Y
-30 -30
40 d 40 d
=0 50
60 <60 di
7o d -70
OF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 838.618 MH2 18.94 d8m M1 1 837,199 MHz 16.16 dBm
T 1 8320445 MHz 10.90 dBm Occ Bw £.691108691 MHz 1 1 8319845 MHz 10.77 dBm Occ Bw 2.030969031 MHz
T2 1 40,9355 MHz 10.29 dam T2 1 8410155 MHZ 11.45 dam
L )i J L )i J -
pectrum p m
Ref Level 24.90 dom  Offset +.90 db = RBW 100 khz Reflevel 24.90 dom  Offset +.90 dé & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
20 dBm 16.73 dBm) 20 dbm mMi[1] 15.91 dBm)
. 836.62000 MHz] . 835.93100 MHz]
N [ Fafan ] LN P
10 dBm y +.495504496 MHZ] 10 dem r) e RECB a $.455544456 MHZ]
/
od [ 0d | }
/ 4 { \
-0 £ it 10 d Y. it
[ A / \
20 d iy -20 df L Y
T \ / 4
i G ~ 20 = =
AN Y e T i SN ey
40 d 40 d
-0 50
60 <60 di
-70 df -70
OF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 836,82 MH2 16.73 dBm M1 1 835,031 MHz 15.31 d8m
T 1 834.25225 MHz 10.48 dBm Occ Bw 4.4D5504406 MH2 1 1 834.26324 MHz 9.40 dm Occ Bw 4.455544456 MH2
T2 1 838, 74775 MHz 11.54 dBm T2 1 838,71778 MHz 3.90 dm

J

Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

J

Spectrum o Spectrum o
Ref Level 24.90 dom  Offset +.90 db = RBW 100 khz Reflevel 24.90 dom  Offset +.90 dé & RBW 100 kHz
o Att 30dE SWT 15 ps @ VBW 300kHz Mode auto FFT e Att 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
P 18.01 B 20 i STENCETEY) 17.23 b
- 835.46300 MHz] - R A 83673980 MHz]
¥ T S
10 dBm : 2.715284715 MHZ] 10 dem 5 2.721278721 MHZ]
{ \
v j ‘. o / \
/ \ \
-t d / -10di f T
! / \
-~ o - ! L
] — 2 g FATLE S A
30 -30
40 d 40 d
-0 50
60 <60 di
7o d -70
OF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
ML 1 B35.463 MHz 18.01 dam M1 1 536,7398 MHZ 17.23 dBm
T 1 835,14535 MH2 11.00 dam oce Bw 2.715284715 MHz T 1 83513936 MHz 10.40 dam oce Bw 2.721278721 MHz
T2 1 837.66064 MHz 11.38 dBm T2 1 837.66064 MHZ 10.42 dBm
L )i

L i

J
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

(=

Ref Level 24.90 dam

Offset 4.90 d& & RBW

30 kHz

Sy

rum e
Level 24.90 dam

J

Ref Offset +.590 db & RBW 30 khz
o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode auto FFT e Att 30dE SWT 632ps @ VBW 100kHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@ 17k Mzx
oo s L] 16.89 dBm . 15.95 dim
~or P o e . §36.32980 MHz - 636.96990 MHz
LT A A e -y T 5 LS il e SRR, 2
10 dBm b OCEBR Y 1.096503497 MHz| 10 dBm 1.093706294 MHz|
o dem + 0 dém =
-tod z 10 di .
o o~ . N
WA AT W e Re— b A RVANY SV
-30 vag
40 d 40 d
-0 50
-60 <60 di
70 70
OF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
M1 1 B836.3238 MH2 16.83 dBm M1 1 B36.9699 MHz 15.95 d@m
T 1 83594336 MHz 5.69 dam Oce Bw 1.096503487 MHz T1 1 835.95175 MHz 9.92 dm Oce Bw 1.093706254 MHz
T2 1 837,03986 MHZ 10.22 dam T2 1 83704545 MHZ 9.13 danm
i ! i T
L L J L

Sporton International Inc. (Kunshan)
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FCC ID : 2AFZZPNFAG

Page Number

1 A208 of A273




SPORTON LAB.

FCC RF Test Report

Report No. : FG4425

15B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum ;i %

Ref Level 22.90 dBm
SGL Count 100/100

Offset 490 dp Mode Auto Sweep

Spectrum

Ref Level 24.90 dérm  Offset 4,90 d&

SGL Count 100/100

Mode Auto Swesp

@1 AvoPwr @1 AvgPwr
20 dbiPitGheck m X | SPURIGHE (BB 485 PABS
Line _$PURIOUS_| INE_ABS PABS J' \ ine _f Fdﬁﬂsus_u\lt_ms_ PAES
10dem ,‘J " 10 derm LU
0 dBm ‘\ 0 dB [
-10 dBm 10d j
| SPURIOUS_LINE_ABS_ 'L
-20 d8m FL 2048
-30 dem W 0 da
-40 dBm "/\\\‘J \
50 dem = ’L’,.-/ v e \_ .
) IO M
-60 dem — 60 .dB
e B —m‘--—-—_.,_ e
70 dBm 04
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSiﬂ'I‘g | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -47.78 dBm ~34.78 dB 847.000 MHz 549,000 MHz 100,000 kHz 848,76723 MHz 21,20 dém -8.80 dB
£823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -20.48 dBm -7.48 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.96 dém -7.96 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.24675 MHz 21.95 dBm -8.05 dB §50.000 MHz 260,000 MHz 100,000 kHz 850,02498 MHz -49.41 dBm -36.41 dB
) J il T
L JL J
Date: 31.MAY.2024 01:49:58 Da

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum == || spectrum ry
Ref Level 22.90 dBm  Offset 4,90 dB Mode Auto Sweep Ref Level 24.90 dBm  Offset 4,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
20 dbifpit-Gheck — L R ,jljléki;‘i»bﬂlfﬁi:krﬁ'jb, paks
Line _$PURIOUS_| INE_ABS PASS The r:uml:wusfu\lcfms, PARS
10 dem i w\\ 10 de! o
!
0 dBm {‘ \ 5 JDJ \
-10 dBm 10 ‘[
| SPURIOUS_LINE_ABS_ r \m ﬂ(j‘
-20 dBm- ) ‘hﬂ o
-30 dem = \'\\
' /"‘ 30 dB
40 dam W -40 dem .
d ~ l N
50 dom P — 50 dem -
Lot T,
-60 dem = e~
a8
U P— 40 —
70 dam o4 T 1
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'"iSSiﬂTS | | [ | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -35.64 dBm -22.64 dB §47.000 MHz 949,000 MHz 100.000 kHz 849.31768 MHz 13.85 dém -16.15 dB
£23.000 MHz 524.000 MHz 20.000 kHz 823,99850 MHz -22.87 dBm -9.87 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -22.67 dém -9.67 dB
824.000 MHz £26.000 MHz 100.000 kHz 82453646 MHz 13.91 dBm -16.09 dB 850,000 MHz 360,000 MHz 100,000 kHz 850,00500 MHz -38.67 dBm -25.67 dB
- S— — Y
| - ( N ] -
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 22.90 dbm
SGL Count 100/100
@1 AvgPwr

Offset 490 dp Mode Auto Sweep

Spectrum

Ref Level 24.90 dBm
SGL Count 100/100

Offset 4,90 d& Mode Auto Sweep

@1 AvgPwr

20 dbiPitGheck m N | SPURIGHE (BB 485
Line _$PURIOUS_| INE_ABS PABS / \ ine _f FIIMHSUS_LI\IE_ADS_
10 dem \ 10 dem i
0 dBm \ 0ds {
-10 dBm 10d j
| SPURIOUS_LINE_ABS_ H‘
-20 d8m M 20ds
-30 dem
-40 dBm ‘-U“\\‘J \
-50 d&m . \
[ 50 dBm N\‘ -
-60 dam =] [
- T 60 dB =
. e | e \"———-, it
70 dBm 04
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -48.00 dBrm -35.00 dB 847.000 MHz 549,000 MHz 100,000 kHz 8489,75524 MHz 20,85 dém -9.15 dB
£823.000 MHz 824,000 MHz 20.000 kHz 823,99950 MHz -19.85 dBm -6.85 dB 849,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.30 dém -7.30 dB
824.000 MHz 826.000 MHz 100.000 kHz 82421279 MHz 21.20 dBm -8.71 dB §50.000 MHz 260,000 MHz 100,000 kHz 850,00500 MHz -49,12 dBm -36.12 dB
T ~
)
i ( | ] -
: 31.MAY.2024 01:51:37

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum u‘,_?
Ref Level 22.90 dBm  Offset 4,90 dB Mode Auto Sweep Ref Level 24.90 dBm  Offset 4,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvogPwr @1 AvgPwr
20 dbifpit-Gheck — L R ,jjléki:‘d»bﬂlfﬂi:kﬁ'jb, paks
Line _$PURIOUS_| INE_ABS PASS Line _; PURII:?USiLI‘.Itil\DS? PARS
10 dem / ™ 10 @Rt \
0 dBm ! \ 0ds ]
-10 dBm . |
SPURIAUE T I -10 dbm 1
| SPURIOUS_LINE_ABS_ {
-20 dBm J B JH l
-30 dBm k\
30 dB
Ay
-40 dBm i d
// 7 -40 dBrm \ -
-50 dem - 4B \“
e -50 den
.-/"'-_M
-0 dBm — 50 db -
S U B =y
70 dem 0
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
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